
 

 

 

 
 

City of Jackson Wastewater 
Treatment Facility Improvements  

 

Project Report 

 

Prepared for: 
City of Jackson 

Prepared by: 
Stantec Consulting Services Inc. 
101 Providence Mine Road, Suite 202 
Nevada City, CA 95959 
 

 

  

 
January 30, 2015 



Sign-off Sheet 

 

This document entitled City of Jackson Wastewater Treatment Facility Improvements Project Report was 
prepared by Stantec Consulting Services Inc. for the City of Jackson. The material in it reflects Stantec’s best 
judgment in light of the information available to it at the time of preparation. Any use which a third party 
makes of this report, or any reliance on or decisions made based on it, are the responsibilities of such third 
[...]
Based on the analysis presented above, existing and projected future flows and loads to be used in planning 
and design are summarized in Table 3-1.  

Table 3-3 
Existing and Future Flows and Loads 

   Parameter 
Existing 

Conditions 

Future 
(Capacity 
of Existing 
Facilities) 

Influent Flow, Mgal/d   

  Average Dry Weather Flow (ADWF) 0.47 (c) 0.55 

  Annual Average Flow (AAF) 0.55 0.64 

  Average Day Maximum Month Flow (ADMMF) 0.94 1.08 

  Peak Day Flow (PDF) 2.14 2.43 

  Peak Hour Wet Weather Flow (PHWWF) 3.20 3.63 

Influent BOD Load and TSS Load, lb/d 
  

  Annual Average Load (AAL) 1200 (d) 1421 

  Average Day Maximum Month Load (ADMML) 1800 2106 

  Peak Day Load (PDL) 2520 2949 

Influent TKN Load, lb/d 
  

  Annual Average Load (AAL) 210 246 

  Average Day Maximum Month Load (ADMML) 315 369 

  Peak Day Load (PDL) 441 516 

Flow Peaking Factor 
  

  AAF/ADWF 1.17 1.16 

  ADMMF / ADWF 2.00 1.96 

  PDF / ADWF 4.55 4.42 

  PHWWF / ADWF 6.81 6.60 

BOD, TSS, and TKN Load Peaking Factor 
  

  ADMML / AAL 1.50 1.50 

  PDL / AAL 2.10 2.10 
(a) Excess flow = total flow - average dry weather flow.  
(b) Increase in excess flow / Increase in ADWF = 0.75.  
(c) 0.41+/- Mgal/d is the current ADWF, but because it is a historic low flow rate, for improvement 

planning it should be assumed that the current ADWF is 0.47 Mgal/d to avoid underserving the 
existing community due to natural variations in water use consumption over time. 

(d) Similar to Note (c), current loads are lower (near 1,000 lb/d), but due to historic values being higher, 
it is recommended to assume loads could increase due to natural variations over time. 

 



CITY OF JACKSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS  
PROJECT REPORT 
PURPOSE 
January 2015 

 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx 18  

4.0 EXISTING FACILITIES 

4.1 LOCATION 

The City of Jackson is located in the Sierra Nevada Foothills in Amador County on the Highway 49 corridor at 
an elevation ranging from 1,200 to 1,600 feet.  A vicinity map showing the location of the City of Jackson is 
provided in Figure 2-1. 

4.2 HISTORY 

The City of Jackson operates an advanced secondary treatment plant consisting of an oxidation ditch, 
secondary clarification, gravity sand filtration, gaseous chlorine disinfection, and gaseous sulfur dioxide 
dechlorintaion. The City discharges effluent to Jackson Creek which generally flows west into Lake Amador.  
The effluent is disinfected with chlorine and de-chlorinated prior to discharge to the creek.  Figure 4-1 is an 
illustration of the existing Jackson WWTF site. 

The existing plant is approximately 29 years old and in good condition generally. Prior to 1985, the City 
operated a pond plant in the same location.  In this section, the existing plant components will be described in 
the context of: 

 Design capacity (including approximate construction or renovation dates) 

 Present condition 

 Adequacy and suitability for continued use 

4.2.1 Design Capacity 

The existing WWTF was originally designed in 1984 with construction substantially completed in 1985.  The 
design average annual BOD loading for ADWF for the existing WWTF was 1,421 lb/day.  Based on the BOD 
concentration assumed in 1984, the design ADWF for the plant was 0.71 Mgal/d.  Currently the ADWF into the 
plant is approximately 0.41 Mgal/d2.  The existing plant is designed to hydraulically accommodate 3.5 Mgal/d 
of peak influent flow based on the original design criteria. 

Note that the design capacity of the WWTF in 1985 was in accordance with the waste discharge requirements 
(WDRs) in place at the time.  Current WDRs include the requirement to filter all secondary effluent flow 
without bypassing during peak flow events, which was not required when the WWTF was originally designed.  
Influent water quality and actual equipment performance have affected the capacity of the facility.  As a result, 
the current capacity of the WWTF to filter (and by extension properly disinfect) is limited during high flow 
events.  Actual existing and needed capacity will be assessed in greater detail in the Predesign Report for the 
Recommended Project. 

                                                             
2 See flows and loads section (Section 3) and discussion of current average dry weather flow rates. 0.47 Mgal/d is recommended 
for planning and design as the current ADWF.   



CITY OF JACKSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS  
PROJECT REPORT 
PURPOSE 
January 2015 

 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx 19  

A site plan identifying the major components of the existing WWTF is presented in Figure 4-1 and a flow 
diagram is presented in Figure 4-2.  Table 4-1 is a summary of the existing plant design criteria and the 
sections which follow provide a brief description of the facilities.   

It should be noted that the capacities cited above, presented in table 4-1  and reflected in the current permit 
and are no longer exactly correct.  Increased water efficiency and possible changes in demographics over time 
have changed the water quality and therefore the associated flow rate capacities of the wastewater treatment.  
The domestic wastewater, consisting of organic loading and water flow has shifted towards a more 
concentrated wastewater.  This means that all the biological wastes for the facility, up to 1,200 pounds per day 
on an annual average basis are arriving at the plant as originally designed for, but with less liquid flow, and 
both parameters affect the rating of the plant.  Therefore, while the facility can treat all the same community 
organic waste for which it was originally designed - same service capacity - it is currently, and may continue to 
do so at a reduced flow rate.  The average dry weather flow capacity of the current plant is approximately 0.55 
Mgal/d based on the current wastewater BOD concentrations, as opposed to the original 0.71 Mgal/d capacity, 
but both flow rates reflect the same capacity to serve the community’s estimated 1,421 pounds per day of 
annual average of organic waste load per the original design criteria.  This is discussed in the flows and loads 
section (Section 3) of this report.    It should also be noted that the original design criteria cite average dry 
weather BOD loads, which are slightly less than average annual BOD loads cited above. Because BOD loads are 
reflective of human biological activity, they typically do not vary to the same degree as wastewater flows. 
Wastewater flows are subject to climatological variables and collection system conditions, including the 
influence of I/I, which do not typically affect BOD loads.  



SECONDARY
CLARIFIER NO.2

EFFLUENT
STRUCTURE

JACKSON CREEK

JACKSON CREEK

CHLORINE
CONTACT PIPES
(BELOW GRADE)

APPROXIMATE
DISCHARGE
LOCATION

SLUDGE
STORAGE TANK

CHLORINATION

OXIDATIO
N DITC

H NO.2

OXIDATIO
N DITC

H NO.1

pH IMPROVEMENTS

HEADWORKS

SECONDARY
CLARIFIER NO.1

FILTER WASTE
SUMP

EFFLUENT
FILTERS

OPERATIONS AND
SOLIDS DEWATERING
BUILDING

0 20 40 60 80 100
APPROXIMATE SCALE IN FEET

BACKWASH STORAGE
IMPROVEMENTS

SOLIDS HANDLING
IMPROVEMENTS

DISOLVED OXYGEN
IMPROVEMENTS

BACKWASH
PUMP STATION

CREEK DIFFUSER

EFFLUENT PIPELINE TO
OFFSITE STORAGE &
SPRAY FIELDS

CHLORINE SUPPLY MODIFICATIONS
(GAS TO LIQUID CONVERSION)

FLOCCULATION
BASIN

FILTER
IMPROVEMENTS

Figure 7-2
Alternative A Project - WWTF Physical Improvements

BACKWASH STORAGE
IMPROVEMENTS

SOLIDS HANDLING
IMPROVEMENTS

DISOLVED OXYGEN
IMPROVEMENTS

UV DISINFECTION
IMPROVEMENTS

BACKWASH
PUMP STATION

ANOXIC BASIN TRANSFER
PUMP STATION

ANOXIC/DENITRIFICATION
BASIN AND STORAGE

CHLORINE SUPPLY MODIFICATIONS
(GAS TO LIQUID CONVERSION)

FLOCCULATION
BASIN

FILTER
IMPROVEMENTS

Figure 7-1
Recommended Project - WWTF Physical Improvements

Figure 9-1
Recommended Project - WWTF Physical Improvements

Figure 4-1
Existing Wastewater Treatment Facility

V:\1840\active\184030404_jackson\graphics\jackson_wwtf_site_�gures.ai mlm 2-18-2014

City of Jackson
Wastewater Treatment Facility Improvements
Project Report



PARSHALL
FLUME

MANUAL
BAR SCREEN

MECHANICAL
BAR SCREEN

PLANT
INFLUENT

SPLITTER
BOXHEADWORKS

OXIDATION DITCH NO.1

OXIDATION DITCH NO.2

FUTURE OXIDATION DITCH NO.3

DISTRIBUTION
BOX

SECONDARY
CLARIFIER NO.1

SECONDARY
CLARIFIER NO.2

FUTURE
SECONDARY

CLARIFIER NO.3

SCUM PUMPS

RAS PUMPS

TERTIARY
FILTERS

WAS PUMPS

M

EMERGENCY
SLUDGE STORAGE

SLUDGE
HOLDING

M

THROTTLING
VALVE

BLOWERS

BELT PRESS
FEED PUMPS

M

GRINDERS

BELT PRESS

FILTER WASTE
RETURN PUMPS

CHLORINE CONTACT PIPE

CHLORINE CONTACT PIPE

FUTURE CHLORINE CONTACT PIPE

M

UTILITY WATER
PUMPS

TO PLANT
UV SYSTEM

TO JACKSON
CREEK

FILTER BACKWASH
PUMPS

LIQUID SLUDGE TRUCK
LOADING STATION

CHLORINE

POLYMER

ALUM

POLYMER

ALUM

POLYMER

ALUM

CHLORINE

AQUA AMMONIA

SULFUR DIOXIDE

POLYMER

CHLORINE

RS RS

RS

ML

ML

ML ML

SESE

SSC

SSC

RAS

RAS

SSC

RAS

RAS

SSC

RAS

RAS/FILTER WASTE

WAS

FILTER WASTE WASHWATER

BACKWASH RELIEF

SE

SETE

FILTER BYPASS

FE

FILTER WASTE

LEGEND

PUMP

AERATION EQUIPMENT

FLOW METER

BLOWER

PRIMARY WASTEWATER FLOW

M

FLOW

AERATION AIR

CHEMICAL

FUTURE

Legend & Abbreviations

PUMP

AERATION EQUIPMENT

FLOW METER

BLOWER

PRIMARY WASTEWATER FLOW

FE    Final Effluent
ML    Mixed Liquor
RAS   Return Activated Sludge
RS    Raw Sewage
SE    Secondary Effluent
SSC   Secondary Scum
TE    Tertiary Effluent
WAS  Waste Activated Sludge

M

FLOW

AERATION AIR

CHEMICAL

FUTURE

Figure 4-2
Existing WWTF Flow Diagram

V:\1840\active\184030404_jackson\graphics\jackson_wwtf_�ow_diagram.ai mlm 2-18-2014

City of Jackson
Wastewater Treatment Facility Improvements
Project Report



CITY OF JACKSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS  
PROJECT REPORT 
EXISTING FACILITIES  
January 2015 

 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx 22  

Table 4-1 
Existing Treatment Plant Design Criteria 

Item  
Influent Flow Measurement 

Number 1 
Type Parshall Flume 

Capacity  
Minimum Flow 0.064 Mgal/d 

Maximum Flow 5.75 Mgal/d 
Date Installed 1984 

Headworks 
Mechanical Screen  

Number 1 
Mfr./Type WesTech Cleanflo/FS15/Spiral 

Capacity (a) 3.2 
Screening Washer Clean Wash Model CW250/400 

Date Installed 2007 
Bypass Bar Screen  

Number 1 
Bar Spacing 1.0 in 

Width 2.0 feet 
Oxidation Ditch  

Number 2 
Volume (Each) 394,000 gal 

Sidewall Depth (Ave.) 10 feet 
Length (Each) 182 feet 
Width (Each) 30 feet 

MCRT 25 days 
MLSS (Ave.) (b) 4000 mg/L 
MLSS (Max.) (b) 6000 mg/L 

BOD Loading (ADWF) 710 lb/day 
Date Installed 1984 

Aeration 
Number (per basin) 2 

Size 30 hp 
Type Brush 

Oxygen Transfer (per basin) 2500 lb/day 
Date Installed 1984 

 



CITY OF JACKSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS  
PROJECT REPORT 
PURPOSE 
January 2015 

 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx 23  

Table 4-1 (continued) 
Existing Treatment Plant Design Criteria 

Item  
Secondary Clarification 

Number 2 
Diameter 50 feet 

Sidewater Depth 12 feet 
Overflow Rate (ADWF) 181 gpd/sq-ft 
Overflow Rate (PWWF) 1000 gpd/sq-ft 

Solids Loading Rate (PWWF) 46 lb/sq-ft/day 
Date Installed 1984 

RAS Pumps  
Number 2 

Capacity 486 
Type Double disc 
TDH 18 

Motor size 10 hp 
Date Installed 1999 

WAS Pumps  
Number 2 

Capacity (c) ~ 140 gpm 
Head (c) 23 feet 

Motor size -- 
Date Installed 1984 

Tertiary Filters 
Number of Cells 4 
Area (each cell) 110 sq ft 

Peak flow  
PWWF 2430 gpm 

Backwash Return 370 gpm 
Total 2800 gpm 

Filtration Rate (one cell out of service) 8.48 gpm/sq ft 
Backwash Rate 12 gpm/sq ft 

Date Installed 1984 
Backwash Pumps  

Number 2 
Capacity 1460 gpm 

TDH 15 feet 
Motor Size 10 hp 

Date Installed 1984 



CITY OF JACKSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS  
PROJECT REPORT 
PURPOSE 
January 2015 

 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx 24  

Table 4-1 (continued) 
Existing Treatment Plant Design Criteria 

Item  
Chlorination/Dechlorination 

Chlorinators  
Number 2 

Capacity 500 lb/day 
Ammonia Dosage  

Concentration, PWWF 5 mg/L 
Quantity, PWWF 146 lb/day 

Sulfonators  
Number 2 

Capacity 250 lb/day 
Chlorine Contact Pipes  

Number 2 
Total Contact Time, PWWF 17 min 

Pipe Diameter 54 in 
Length (each pipe) 180 feet 

L:W Ratio 40:1 
Blowers  

Number 2 
Capacity (each) 192 scfm 

Pressure 5 psig 
Motor Size 10 hp 

Date Installed 1984 
Sludge Dewatering  

Sludge  Production 1150 lb/day 
Concentration 1 % 

Belt Press  
Number 1 

Size 1.5 m 
Hydraulic Loading (minimum) 85 gpm 

Solids Loading (minimum) 430 lb/hr 
Belt Press Feed Pumps  

Number 2 
Type Double disc 

Capacity (c) ~ 140 
TDH (c) 37 

Motor Size -- 
Date Installed 1999 



CITY OF JACKSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS  
PROJECT REPORT 
PURPOSE 
January 2015 

 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx 25  

Table 4-1 (continued) 
Existing Treatment Plant Design Criteria 

Item  
Utility Water System  

Utility Water Pumps  
Number 2 

Capacity 280 gpm 
TDH 164 feet 

Motor Size 20 hp 
Utility Water Booster Pumps  

Number 2 
Capacity 70 gpm 

TDH 69 feet 
Motor Size 5 hp 

Date Installed 1984 
(a) Design capacity per August 2005 proposal prepared by WesTech. 
(b) Operations are currently relying on both ditches in operation with an emphasis on nitrification/de-nitrification.  

MLSS (ave.) 2,500 mg/L, (max.) 3,000 mg/L. 
(c) Capacity per plant operator and Penn Valley Pump Company, Inc. cut sheet.  Engineer should confirm speed 

and motor size prior to any system design modification. 

4.2.2 Influent Flow Measurement 

Influent flow from the collection system is measured with a 9-inch Parshall flume with water level 
determined using an ultrasonic level sensor. The flume is designed to measure a flow range from 0.06 
Mgal/d to 5.75 Mgal/d. 

4.2.3 Headworks 

The headworks consist of the Parshall flume, described above, followed by a mechanical screen and a 
manual by-pass bar screen.  The mechanical screen is a relatively new (2006) spiral screen type unit with 
¼-inch openings and a washer compactor.  The manual screen has vertical openings 1-inch wide and 
must be cleared of debris manually with a rake.  Both screens are located in 2-foot wide channels isolated 
by manual hydraulic gates. 

4.2.4 Oxidation Ditches 

The oxidation ditches consist of two race-track type, aerated ditches.  They are each 30-feet wide, 10-feet 
deep and 182-feet long with an approximate volume of 394,000 gallons.  They are aerated and mixed with 
two 30 horsepower brush aerators.  Screened raw sewage enters at one end and exits over an adjustable 
weir on the opposite end.  Recycled activated sludge from the secondary clarifiers is returned to the 
headworks and enters the oxidation ditches with the raw sewage.  The design MCRT (mean cell residence 
time) is 25 days and the system capacity per the original design is to meet 2500 pounds per day of oxygen 
demand.   



CITY OF JACKSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS  
PROJECT REPORT 
PURPOSE 
January 2015 

 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx 26  

4.2.5 Secondary Clarifiers 

The WWTF has two (2) 50-foot diameter circular secondary clarifiers.  Oxidation ditch effluent flows to 
the clarifiers from a distribution box 

4.2.6 Return Activated Sludge (RAS)/Waste Activated Sludge (WAS) Pump Station 

The RAS/WAS pump station is located in the basement of the plant Operations Building.  The three (3) 
RAS pumps are 10-hp, positive displacement pumps. The two (2) WAS pumps are 3-hp rotary lobe, 
positive displacement pumps.  RAS is returned to the headworks and combined with screened influent 
sewage upstream of the oxidation ditch splitter box.  WAS is lifted to the solids holding tank prior to being 
pumped up to the belt filter press located on the second floor of the Operations Building. 

4.2.7 Tertiary Filters 

The City’s WWTF utilizes rapid sand filters constructed in 1985 which produce high quality filtered 
effluent very effectively under most flow conditions.  During extreme high flows, (flows higher than 2.0 
Mgal/d) the filters were originally designed to be bypassed resulting in a mixture of filtered and unfiltered 
secondary effluent being discharged to Jackson Creek contrary to effluent limitations contained in the 
most recent Order for the WWTF.  This has been stopped.  City operations staff removed the possibility of 
bypassing the filters to comply with the current Order. This presents a real risk that the filters will be 
overwhelmed at higher flows, not effectively removing solids, resulting in possible compromise of the 
disinfection system, or outright overflowing of the unfiltered, un-disinfected secondary effluent that could 
be discharged into Jackson Creek.  

The filters are Hydroclear Rapid Sand Filters, consisting of four individual filter cells, each with 110 
square feet of filtration area.  The chlorine contact basin functions as the clear well for back-wash supply 
and a separate filter waste sump receives backwash waste.  Table 3-2 is a summary of the operating 
conditions at different filter loading rates. 

Table 4-2 
Filter Capacity at Different Loading Rates 

Parameter 
From Filter 

Operations Manual 
(a) 

Manufacturer 
Recommended 

Maximum 

Manufacturer 
Recommended Comments 

Filter Loading Rate: 8.48 gpm/sf 5 gpm/sf 4 gpm/sf  

Filter Flow Rate: 
2,798 gpm 
4.0 Mgal/d 

1,650 gpm 
2.4 Mgal/d 

1,320 gpm 
1.9 Mgal/d 

With 1 filter out of 
service or in backwash 

Backwash Waste Return 
Rate: 

370 gpm 
0.5 Mgal/d 

370 gpm 
0.5 Mgal/d 

370 gpm 
0.5 Mgal/d 

 

Maximum Plant Influent 
Flow to Meet Filter Loading 
Rate with Return Flow: 

3.5 Mgal/d 1.9 Mgal/d 1.4 Mgal/d  

(a)  The value 8.48 gpm/sf is from the City’s Operations Manual, which describes it as a “maximum rate that will rapidly 
consume the operating head resulting in short filter run times”.  This has been observed empirically. The 8.48 gpm/sf value 
with one filter out of service or in backwash is equivalent to 6.36 gpm/sf with all filters in service. 



CITY OF JACKSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS  
PROJECT REPORT 
PURPOSE 
January 2015 

 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx 27  

The 8.48 gpm/sf loading rate for the peak plant influent and backwash return flows is higher than the 
manufacturer’s recommended loading rate of approximately 4 gpm/sf.  This corresponds to the operators 
manual filter bypass of plant flow greater than about 2 Mgal/d, which brings the filter loading rate to 
approximately 4.2 gpm/sf. 

In addition to the overall loading concerns, the filters have experienced operational difficulties from time 
to time.  Technical Memorandum No. 1 (TM No. 1), prepared by ECO:LOGIC Engineering (now Stantec) 
and dated April 28, 2010 provides a detailed evaluation of the filters in addition to describing loading 
concerns.  This memo is included in Appendix A of this report.  Some of the operational problems 
associated with the rapid sand filters have reportedly been resolved by City staff with an overhaul 
completed in December 2011, which incorporated suggestions contained in TM No. 1.  Those filter 
problems not yet implemented are described in the alternatives considered section of this report along 
with recommendations to address filter capacity limitations. 

4.2.8 Disinfection 

The City’s effluent disinfection system is currently configured to deliver chlorine downstream of the rapid 
sand filters.  One ton gaseous chlorine cylinders are stored in the Chlorine Storage Building.  Effluent 
from the filters is discharged to two large diameter (54-inch) buried concrete pipes which provide contact 
time prior to de-chlorination with sulfur dioxide (also in gaseous form) prior to discharge to Jackson 
Creek.  No static or mechanical mixing of the chlorine is currently provided. 

As described in subsequent sections of this report, the recommended project alternative will replace the 
existing chlorine disinfection process with UV disinfection.  This has to do with effluent limitations 
contained in the new order for disinfection by-products. At times Jackson Creek will not provide sufficient 
dilution for these common disinfection by-products. Therefore alternative disinfection processes must be 
evaluated.  

With the change to UV disinfection with the Recommended Project alternative, a new influent or effluent 
storage facility is recommended.  This is because while chlorine can still be effective for disinfection if 
there is a treatment process or filtration upset, UV disinfection is very sensitive to the effectiveness of the 
up-stream treatment.  In particular UV is sensitive to the turbitity of the water being disinfected. 
Optimum effluent turbidity is 2NTU or less. If process upsets occur which prevent effluent turbidity from 
being equal to or better than 2NTU, the UV disinfection process may not effectively de-activate virus and 
bacteria found in the wastewater.  As such, it may be important to have an emergency storage option to 
provide system robustness and flexibility to prevent the discharge of inadequately disinfected wastewater. 

4.2.9 Solids Dewatering and Sludge Management Practices 

The City’s solids handling facilities are located on the second floor of the Operations Building.  WAS is 
pumped from the basement of the building to the aerated sludge holding tank.  Sludge from the holding 
tank is then pumped to the second floor of the Operations Building where a 1.5 meter belt press is located.  
Pumping from the sludge holding tank is accomplished by the belt press feed pumps located in the same 
room as the RAS/WAS pump station.  The two (2) belt press feed pumps are 3-hp rotary lobe, positive 
displacement pumps. The belt press dewaters the sludge and the dewatered material is dropped into 
trailers located on the ground floor below.  The dewatered solids are currently taken off-site to the Potrero 
Hills Landfill, Inc. facility in Suisun, CA. 



CITY OF JACKSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS  
PROJECT REPORT 
PURPOSE 
January 2015 

 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx 28  

The current belt filter press is not adequate to meet current landfill requirements for solids disposal. 
Replacing this facility with more efficient dewatering equipment is described as part of the Recommended 
Project Alternative. 

4.2.10 Chemical Feed Facilities 

Chemical feed facilities at the WWTF are currently limited to sodium hydroxide for effluent pH control, 
chlorine used for effluent disinfection, and sulfur dioxide used for de-chlorination.  However, two projects 
in-progress now include 1) the addition magnesium hydroxide for alkalinity and pH adjustment in the 
treatment process and 2) polymer addition for filter augmentation.   

4.2.11 Effluent Disposal 

Disposal of treated effluent is via year-round surface water discharge to Jackson Creek.  Figure 4-1shows 
the approximate discharge point from the city of Jackson WWTF into Jackson Creek.  The current outfall 
is located on the north bank of Jackson Creek.  Effluent discharges from a 16-inch diameter pipe onto a 
small concrete slab.  There is currently no effluent diffuser on the City’s outfall pipe. 

Effluent flow is measured using a V-notch weir and an ultrasonic level sensor just prior to discharge. 

4.2.12 Electrical, Instrumentation and SCADA 

The WWTF electrical system has not been upgraded since the WWTF was constructed in 1985 and the 
City is operating using the controls system installed at that time.  Control is provided locally for certain 
equipment, such as the recently upgraded headworks screen. 

Instrumentation at the WWTF is limited to portable dissolved oxygen and pH probes, influent and 
effluent flow meters, a continuous chlorine residual analyzer and a continuous turbidimeter. 

While controls and instrumentation are currently limited, the City has a SCADA and instrumentation 
improvement project under way at this time.  This project will install permanent dissolved oxygen and pH 
sensors in the oxidation ditches and provide for remote monitoring and data logging of that equipment 
and other existing equipment at the plant.  The SCADA system provided with this project will be 
expandable to be compatible with the Recommended Project described elsewhere in this report. 

4.2.13 Operations and Laboratory Building 

The main electrical service of the WWTF, the laboratory and the solids handing facilities (RAS/WAS 
pumping and sludge dewatering facilities) are located in the existing Operations and Laboratory Building.  
Office space for the operations staff is also included in this building. 

4.3 PRESENT CONDITION 

The existing WWTF equipment and facilities are in generally good condition.  Certain process 
modifications were recently proposed by the City in response to exceedances of effluent limitations and 
administrative civil liabilities issued by the Regional Water Board.  These modifications can be described 
as falling within the following three primary categories: 



CITY OF JACKSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS  
PROJECT REPORT 
PURPOSE 
January 2015 

 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx 29  

 Improvements to the aeration process in the oxidation ditches – add instrumentation and SCADA 
monitoring. 

 Improvements to the pH control system – new magnesium hydroxide feed system. 

 Improvements to the tertiary filters – add pre-filter coagulation facilities.   

If possible, chemical storage and process tanks should be taken down for maintenance prior to designing 
any improvements to the WWTF.  Condition of these facilities including structural integrity and coating 
systems should be analyzed by qualified personnel.  If any serious deficiencies are identified, it is 
recommended these be incorporated into the project construction documents and addressed.   

4.4 ADEQUACY AND SUITABILITY FOR CONTINUED USE 

There is no indication that the existing facilities are inadequate or unsuitable for continued use.  Unless a 
more rigorous evaluation of facility structures (as suggested in Section 4.3) identifies significant 
problems, the existing facility components will be kept in service and continue to function much as they 
do currently, except as described in the Alternatives Considered Section of this report. 

4.5 FINANCIAL STATUS OF EXISTING FACILITIES  

The City currently provides wastewater service to 1,460 accounts (2,195 units) and approximately 264 
non-residential accounts.  Table 5-1 shows the current monthly charges as adopted December 8, 2014, 
following the Proposition 218 process. These charges were established to accommodate the 
Recommended Project, as described in this report. 

Table 4-3 
Existing Monthly Wastewater Rates 

Monthly Rate 

Residential (1) $36.61 per EDU (2) 

Commercial (3) 
$25.58 to $905.33 per account, 
Plus $2.16 to $6.88 per HCF (4) 

(1) Rates presented for the 2014-2015 fiscal year; rates will increase annually to $57.05 in 2018-2019, as presented 
in the City of Jackson Sewer Rate Study, August 2014. 

(2) EDU is an equivalent dwelling unit, equal to a single family unit. 
(3) Commercial costs vary based on water usage and wastewater strength.  There are seven commercial group 

categories in the City commercial wastewater rate structure. 

(4) HCF represents “hundred cubic feet” of water used.   
 
The median household income (MHI) of Jackson residents is estimated by the State Water Board to be 
$44,386.  At this time, the City has a small existing debt of $9,775 annually, related wastewater facilities.   

4.6 RECENT WATER/ENERGY/WASTE AUDITS 

There are no recent water, energy or waste audits associated with the City’s wastewater infrastructure. 
[...]
 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx 76 

Table 9-4  
Estimated O&M Recommended Project 

WWTF O&M Cost Estimate with Recommended Project (1) 

Personnel (salary, benefits, payroll tax, insurance, Medical, PERS, training)(2) $496,947  

Administrative Costs (Postal supplies, office supplies, printing, telephones, etc.) $13,650  

Energy Costs (electricity, fuel) $209,240  

Process Chemicals $72,517  

Monitoring and Testing $61,000  

Professional Services (excludes Residual Waste Disposal Cost) $196,000  

Residuals/Waste Disposal $54,000  

Liability Insurance, Property Damage, Vehicle Ins., Misc. Insurance $31,485  

Legal Services $5,000  

Maint. of Equipment, Maint. of Facility(3), Maint. of Buildings $35,500  

Small Tools, Special Supplies, Prot. Clothing $6,500  

Equipment $18,000  

Capital Projects  $124,200  

Maintenance of Vehicle(4) $8,000  

Other Agency Costs, Medical Services, Furniture, Communications $9,805  

Bonds Principal and Interest $9,775  

Book Keeping entry:  Cost Allocation $162,175  

Total: $1,513,794  

(1) O&M Budget with 2014 basis; excludes Recommended Project loan payment.  Note that this O&M budget is close, but 
does not exactly match that of the City of Jackson Draft Sewer Rate Study, 2014, budget.  The differences have to do 
with the budget presented above being for a calendar year and the rate study being for a July to June fiscal year.  The 
rate study also escalates costs over time, increasing the project loan repayment in step with annual rate increases.  For 
comparison, the rate study indicates a 2014/2015 total annual expense of $1,369,888, and a 2015/2016 annual expense of 
$$1,581,393, bracketing the calendar budget presented in this table.  The rate study includes a 2018/2019 total annual 
expense of $2,146,853, reflecting additional operation and maintenance costs and additional project loan payments as 
the rates escalate over time.   

(2) Small portion of "Salaries" is allocated to the Public Works Department.  For the Recommended Project it is assumed that 
one new full time employee is required at a rate of $50/hour (full burden rate as determined by City Staff based on 
current staffing). 

(3) ”Maintenance of Facility" is shared with the Public Works Streets Department (it is possible that 90% could be allocated to 
the WWTF). 

(4) $7,000 is allocated to Public Works Streets Department 
 
 

9.6.3 Debt Repayments 

There is a small existing debt associated with the existing City wastewater utility of approximately $9,775 
per year.  This is reflected in the estimated O&M of the Recommended Project as shown in Table 9-4.   



CITY OF JACKSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS  
PROJECT REPORT 
RECOMMENDED PROJECT (PROPOSED ALTERNATIVE)  
January 2015 

 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx 77 

9.6.4 Reserves 

The City currently has a wastewater reserve of approximately $194,200.  The City’s new rate structure will 
add to this account at a rate of 5% per year for five years with new funds, plus interests earned over time on 
the account, estimated at 2.5% per year.  A new debt service coverage amount will also be added as a 
reserve to be in compliance with the loan, as needed and determined annually.  Refer to the City of Jackson 
Sewer Rate Study, August 2014. 

Short-lived assets that may require replacement and therefore should be accounted for in the 
establishment of a reserve fund include the following equipment: 

Table 9-5  
Short-Lived Asset Reserves 

  Useful Life 
(years) 

Replacement 
Costs (a) 

Annual 
Reserve 

Influent Screen 20 $15,000 $750 

Samplers (influent, effluent) 15 $20,000 $1,333 

Aeration Rotors 20 $50,000 $2,500 

Anoxic Basin Transfer Pumps 15 $20,000 $1,333 

Anoxic Mixers 10 $15,000 $1,500 

Clarifier Mechanisms 25 $75,000 $3,000 

RAS Pumps 10 $20,000 $2,000 

Flocculation Mixers 15 $20,000 $1,333 

Chemical Feed Pumps 15 $15,000 $1,000 

Chemical Storage Tanks 15 $15,000 $1,000 

Filter Media 10 $10,000 $1,000 

Filter Backwash Pumps 15 $20,000 $1,333 

Plant Water Pumps 15 $15,000 $1,000 

Sludge Dewatering Equipment 20 $100,000 $5,000 

Back-up Generator 25 $50,000 $2,000 

SCADA System (computers/telemetry) 10 $15,000 $1,500 

Collective Instrumentations (DO/pH, flow 
meters, etc.) 20 $40,000 $2,000 

UV lamps 5 $20,000 $4,000 

Total:     $33,583 

(a) All cost in 2014 dollars.  To match inflation, the reserve amount should be escalated annually using the 
ENRCCI index. 

 



CITY OF JACKSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS  
PROJECT REPORT 
CONCLUSIONS AND RECOMMENDATIONS  
January 2015 

 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx 78 

10.0 CONCLUSIONS AND RECOMMENDATIONS 

The Recommended Project is the best apparent project to achieve wastewater compliance with the City’s 
new Order and existing TSOs.  This project has the lowest capital costs and the lowest operation and 
maintenance costs of the project alternatives considered.  It is also the simplest to implement in that 
almost all the project improvements occur on the existing City WWTF site and no third party coordination 
(other property owners or agencies) are involved.  It also avoids dewatering Jackson Creek and the 
potential environmental impact that could cause, if that were to be allowed by the Division of Water Rights.



CITY OF JACKSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS  

 v:\1840\active\184030404_jackson_srf\reports\rpt_project_rpt_1-30-2015_final.docx A 

 

  Effluent Filters Evaluation and Improvement Appendix A

 



 
April 28, 2010 
 
Mr. Michael Daly 
City of Jackson 
33 Broadway 
Jackson, CA 95642 
 
Subject:  City of Jackson WWTP 

Effluent Filters Evaluation and Improvement Project 
 

Dear Mr. Daly: 

ECO:LOGIC has assessed the performance issues with the City’s WWTP effluent filters, and we 
are pleased to present the attached evaluation memo.  A number of possible issues were 
identified and evaluated, but it appears that in addition to minor repairs and maintenance items, 
that the fundamental issue affecting filter performance is limited capacity.  You’ll see in the 
memo that roughly twice the filter capacity is required to provide filtration of all plant flows at 
recommended loading rates.   

The original scope identified a number of items that required review.  These are all addressed in 
the memo.  Some of the recommendations include maintenance, such as leveling and replacing 
weirs and splash plates, and others involve operational changes, such as lengthening the 
backwash cycle when flows are low (summer time), and experimenting with the chlorine feed 
point and coagulant addition.  Another proposed improvement is to use the filter waste sump to 
equalize backwash return flows.  With respect to difficulty using the filter controller, the 
manufacturer says that the existing controller should perform all the desired functions and so we 
recommend field training with the possibility of upgrading the controller if it continues to be too 
inflexible or cumbersome.  All of these ideas should help to optimize performance of the existing 
filters, but none will overcome the capacity limitations.   

Based on the conclusions reached during the effluent filter evaluation, we recommend that the 
next items of work under this scope and budget include: 

1) Evaluate options for providing additional filter capacity, and  

2) Evaluate the disinfection system.  Operators expressed concerns related to chemical feed 
back control due to the presence of the backwash pumps in the chlorine contact basin, 
which create a discontinuous flow through the basin.  The significant distance between the 
chlorine residual analyzers and the contact basin also create chemical feedback control 
issues and delays.  Controls for the chemical feed system will be further complicated if the 
recommended short term improvement to relocate the chlorine feed point to downstream of 
the filters is implemented.  

 

 



Mr. Michael Daly 
City of Jackson 
April 28, 2010 

Page 2 
 
 

Please let us know if you have any questions about the filter evaluation memo.  We consider it a 
draft until you and your staff have reviewed it and confirmed that our conclusions are consistent 
with field observations.  In the meantime we’ll start the process of evaluating options for 
providing additional filtration capacity and assessing the disinfection process. 

Sincerely, 
ECO:LOGIC Engineering 
 

 
Gabe Aronow, P.E.  
Supervising Engineer 
 
 
cc:   Harold Welborn, Dave Price, ECO:LOGIC Engineering 
 
Attachment: Filter Evaluation Technical Memorandum No. 1 

 
 
 



 
 

 
 
ECO:LOGIC Engineering  City of Jackson  
JKSN10-001.2 1 Filter Evaluation 

City of Jackson Wastewater Treatment Plant Filter Evaluation  
Technical Memorandum No. 1 

Rapid Sand Filters  
Prepared By: Gabe Aronow, P.E. 

Reviewed By: Harold Welborn, P.E. 

Date: April 28, 2010 

 

1.1 PURPOSE 

This memo includes an evaluation of the City’s sand filters at the wastewater treatment plant and 
is intended to serve as a guide to improving the filtration facilities.  The impetus for this 
evaluation includes plant discharge violations due to turbidity, and general difficulty controlling 
filter performance. 

1.2 BACKGROUND 

The City’s wastewater treatment plant, including the sand filters, was constructed in 1985 and 
produces filtered disinfected effluent under most flow conditions.  During extreme high flows, 
however, the filters are bypassed resulting in disinfected secondary effluent being discharged to 
Jackson Creek.  The primary and secondary treatment facilities include influent headworks with 
mechanical screening, oxidation ditches and secondary clarifiers.   

The filters are Hydroclear Rapid Sand Filters, consisting of four individual filter cells, each with 
110 square feet of filtration area.  The chlorine contact basin functions as the clear well for back-
wash supply and a separate filter waste sump receives backwash waste. Table 1-1 is a summary 
of the filter design flow and load conditions.  Table 1.2 is a summary of the operating conditions 
at different filter loading rates. 



Technical Memorandum No. 1  Primary Treatment 

 
 
ECO:LOGIC Engineering  City of Jackson  
JKSN10-001.2 2 Filter Evaluation 
 

Table 1-1 
Filter Design Flow and Load Conditions 

Parameter Flow & Load Conditions Comments 

Peak Plant Influent Flow: 3.5 Mgal/d 2,430 gpm  Per 1985 Design Criteria.  

Backwash Return: 0.5 Mgal/d 370 gpm  

Peak Flow to Filters: 4.0 Mgal/d 2,800 gpm  

Backwash Pump Capacity: 2.1 Mgal/d 1,460 gpm   

Backwash Loading Rate:  13.3 gpm/sf 
Calculated.  Design criteria says 12 
gpm/sf 

Peak Filter Loading Rate:  8.48 gpm/sf 
With 1 filter out of service or in 
backwash 

    

Limited Filter Flow: 2.0 Mgal/d 1,388 gpm Limited flow controlled by staff 

Limited Filter Loading Rate:  4.21 gpm/sf 
With 1 filter out of service or in 
backwash 

    

Desirable Loading Rate:  
3.5 - 4.0 gpm/sf preferred, 

5.0 gpm/sf upper limit 
Manufacturer’s recommendation. 

(a)   Flow and loading data is from the 1985 Design Drawings, Design Criteria page, unless noted otherwise. 

 
The 8.48 gpm/sf loading rate for the peak plant influent and backwash return flows is higher than 
the manufacturer’s recommended loading rate of approximately 4 gpm/sf.  This corresponds to 
the operators manual filter bypass of plant flow greater than about 2 Mgal/d, which brings the 
filter loading rate to approximately 4.2 gpm/sf.   

 
Table 1-2 

Filter Capacity at Different Loading Rates 

Parameter 
From Filter 
Operations 
Manual (a) 

Manufacturer 
Recommended 

Maximum 

Manufacturer 
Recommended 

Comments 

Filter Loading Rate: 8.48 gpm/sf  5 gpm/sf 4 gpm/sf  

Filter Flow Rate: 
2,798 gpm 

4.0 Mgal/d 

1,650 gpm 

2.4 Mgal/d 

1,320 gpm 

1.9 Mgal/d 

With 1 filter out of service 
or in backwash 

Backwash Waste Return Rate: 
370 gpm 

0.5 Mgal/d 

370 gpm 

0.5 Mgal/d 

370 gpm 

0.5 Mgal/d 
 

Maximum Plant Influent Flow to 
Meet Filter Loading Rate with 
Return Flow. 

3.5 Mgal/d 1.9 Mgal/d 1.4 Mgal/d  

(a)  The value 8.48 gpm/sf is from the City’s Operations Manual, which describes it as a “maximum rate that will rapidly 
consume the operating head resulting in short filter run times”.  This has been observed empirically. The 8.48 gpm/sf 
value with one filter out of service or in backwash is equivalent to 6.36 gpm/sf with all filters in service. 

 



Technical Memorandum No. 1  Primary Treatment 

 
 
ECO:LOGIC Engineering  City of Jackson  
JKSN10-001.2 3 Filter Evaluation 
 

1.3 OBSERVED FILTER AND OPERATIONAL PROBLEMS 

The following operational problems have been observed with the filters: 

1. The backwash cycle results in effluent turbidity spikes. 
2. The backwash controller is difficult to use and inflexible. 
4. The influent weirs may not be distributing flow evenly to the filter beds. 
5. The air-actuated valves operate too rapidly. 
6. There is a noticeable accumulation of detritus on the filter surface after backwash. 
7. There are missing influent splash plates. 
8. Air-scour of the sand bed prior to backwash does not appear to function. 

1.4 DISCUSSION ABOUT EACH OBSERVED FILTER AND OPERATIONAL 
PROBLEM 

1. The backwash cycle results in effluent turbidity spikes.  With the backwash cycle set 
for a three minute duration, the filter backwashes to waste (filter waste sump) and then the 
pneumatic valves switch from backwash to normal operation.  The valves operate quickly 
and upon resumption of normal filtration, there can be a spike in turbidity.  This is 
believed to be caused by the rapid draining of the filter contents through a relatively clean 
filter bed.  The filter drains rapidly because during backwash the filter water level is above 
the filter influent weir level, giving it hydraulic head (driving force) and because the 
valves operate quickly, the hydraulic head creates a high velocity discharge.  The high 
velocity can scour any remaining detritus in the filter, now loosened by the backwash 
process, and discharge it with the filter effluent causing a turbidity spike.  The filter 
manufacturer cites that this increase in turbidity can last from 10 to 30 seconds, but should 
not exceed maximum limits or average limits over time, with standard secondary influent 
and recommended loading rates. 

 This turbidity spike effect has been indirectly verified by increasing the backwash 
duration, which resulted in reduced turbidity spikes.  This is believed to be because a 
longer backwash cycle produces a cleaner filter bed, which results in less detritus 
discharged, and hence lower turbidities, when normal filtration commences. 

Possible solutions include: 

a. Increase the backwash duration.  This is a viable solution, but has the negative 
consequence of creating more backwash water, which recycles through the plant, 
requiring retreatment and refiltration.  This solution may be best implemented during 
average or low flows when the filters can accommodate the extra recycle flow. 

b. Modify the valve controls to open more slowly.  This could help to prevent a high 
velocity discharge and associated scour of detritus from the filter when normal filter 
operation is resumed after a backwash.  Replacement of the existing pneumatic valves 
with electric operated valves may be required to control the rate of valve opening and 
closing.   

c. Modify the filter effluent piping and valves to create a filter to waste option.  With this 
solution, the filter could be brought back on line after a backwash, but have the 



Technical Memorandum No. 1  Primary Treatment 

 
 
ECO:LOGIC Engineering  City of Jackson  
JKSN10-001.2 4 Filter Evaluation 
 

effluent routed to the filter waste sump until the high turbidity spike passes.  When the 
effluent turbidity is acceptable, normal effluent routing could resume.  To achieve this, 